MANUEL D'INSTRUCTIONS POUR LA TABLE DE FOOTBALL
INSTRUCTION MANUAL FOR SOCCER TABLE
BEDIENUNGSANLEITUNG FUR FUSSBALLTABELLE
MANUAL DE INSTRUCCIONES PARA LA MESA DE FUTBOL
MANUALE DI ISTRUZIONI PER IL TAVOLO DA CALCIO

GEBRUIKSAANWIJZING VOOR VOETBALTAFEL
MANUALDEINSTRUCOESPARAMESADEFUTEBOL
INSTRUKCJAOBSLUGISTOLIKADOPILKINOZNEJ

EDINSON/PAULO/LIONEL/SUAREZ

139709/126853/126855/126857




Attention. Montage par un adulte uniquement.
Attention. Ne convient pas aux enfants de moins de 3 ans. Petites billes. Risque d'étouffement.

Warning. Adult assemble only.
Warning. Not suitable for children under 3 years. Small balls. Choking hazard.

Achtung. Montage nur durch Erwachsene.
Achtung. Nicht fur Kinder unter 3 Jahren geeignet. Kleine Balle. Erstickungsgefahr.

Advertencia: Sélo adultos pueden ensamblar.
Advertencia. No apto para menores de 3 afos. Pelotas pequefas. Peligro de asfixia.

Attenzione. Da montare solo da adulti
Attenzione. Non adatto a bambini di eta inferiore a 3 anni. Palline piccole. Rischio di soffocamento.

Waarschuwing. Alleen te monteren door volwassenen.
Waarschuwing. Niet geschikt voor kinderen jonger dan 3 jaar. Kleine balletjes. Verstikkingsgevaar.

Atengao. Montagem somente por adultos.
Atencdo. Nao adequado para criangas menores de 3 anos. Bolas pequenas. Risco de asfixia.

Ostrzezenie. Montaz wytgcznie przez osoby doroste.
Ostrzezenie. Nieodpowiednie dla dzieci ponizej 3 lat. Mate pitki. Ryzyko zadtawienia.



#1 #2 #3 #4 ,
Playfield Side Apron Goal end board R Leg
1 pc 2 pcs 2 pcs 2 pcs
#5 #6 #7 #8
L Leg Field support brace Leg end panel Decorative batten-1
2 pcs 2 pcs 2 pcs 2 pcs
#9 #10 #11 #12
Decorative batten-2 Decorative batten-3 Goal Box Ball catcher
2 pcs 2 pcs 2 pcs 2 pcs
#13 #14 #15 #16
Rod handle Plastic washer Plastic washer Plastic washer
8 pcs 6 pcs 2 pcs 8 pcs

#17
1-man rod(host team)
1 pc

#18

2-man rod(host team)

#19

7

3-man rod(host team)
1pc

#20

it

5-man rod(host team)
1 pc

#21
1-man rod(guest team)
1 pc

1 pc
#22

2-man rod(guest team)
1pc

#23

7

3-man rod(guest team)
1 pc

#24

ittt

5-man rod(guest team)
1 pc




#25 #26 #27 #28
support rod Spring-1 Spring-2 Nut
8 pcs 8 pcs 8 pcs 8 pcs
#29 #30 #31 #32
N\ LN\ y
O }) @p‘)“
Washer 5/16" Player Rod Bearing-A | Player Rod Bearing-B Bolt 5/16"X45mm
16 pcs 8 pcs 8 pcs 8 pcs
#33 #34 #35 #36
Washer 5/16"X23mm ScrewT4.5X67mm ScrewF4X25mm ScrewT3.5X25mm
8 pcs 8 pcs 18 pcs 22 pcs
#37 #38 #39 #40
7 P vd @m)»
ScrewT4X12mm ScrewT4X16mm ScrewF4X14mm Bolt 5/16"X38mm
12 pcs 8 pcs 8 pcs 12 pcs
#41 #42 #43 #

0

Washer 5/16"X23mm

e

Scorer(host team)

S

Scorer(guest team)

)

Leg Levelers

12 pcs 1pc 1pc 4 pcs

#45 #46 #47 #48
Ball runner Wrench Wrench Ball
2 pcs 1 pc 1 pc 4 pcs




STEP 1:

STEP 2:




STEP 3:

STEP 4:




STEP 5:

STEP 6:




STEP 7:

STEP 8:




Lors de I’ assemblage du montage n°8, si on constate qu’ il ne peut pas étre mis
dans la cour, dévissez légérement les vis n°32 sur la plaque latérale. Lorsque I
assemblage n°8 est mis dans la cour délicatement, alors serrez les vis n°32.

When assembling the patch #8, if it is found that the patch #8 cannot be put into
the court, loosen the screw #32 on the side plate a little bit.
When the patch #8 is put into the court smoothly, then tighten the screw #32,

Wenn Sie bei der Montage von Patch #8 bemerken, dass es nicht in den Boden
eingesetzt werden kann, 16sen Sie die Schraube #32 an der Seitenplatte ein
wenig.

Wenn Patch #8 eben in den Boden eingesetzt ist, ziehen Sie die Schraube #32
fest.

Al ensamblar el parche #8, si se encuentra que el parche #8 no se puede colocar
en la cancha, afloje un poco el tornillo #32 en la placa lateral.

Cuando el parche n.° 8 se coloque en la cancha sin problemas, apriete el tornillo
n.°32,

Quando si installla la toppa n. 8, se si scopre che la toppa n. 8 non pud essere
inserita nel campo, allentare leggermente la vite n. 32 sulla piastra laterale.
Quando la toppa n. 8 € stata inserita nel campo senza intoppi, stringere la vite
n.32.

Wanneer u patch #8 installeert en het blijkt dat patch #8 niet in de baan kan
worden geplaatst, draait u schroef screw #32 op de zijplaat wat losser.
Wanneer patch #8 soepel in de baan is geplaatst, draait u schroef #32 weer aan.

Quando monta o remendo #8, observa-se que o remendo #8 nao pode ser
colocado na rede, desaperte ligeiramente o parafuso #32 na placa lateral.
Quando o remendo #8 € colocado suavemente na rede, aperte entdo o parafuso
#32.

Podczas montazu faty nr 8, jesli okaze sie, ze tata nr 8 nie moze by¢ umieszczona
w podtoze, poluzuj nieco srube nr 32 na ptycie bocznej.
Gdy tata nr 8 zostanie gtadko wiozona w podtoze, dokre¢ srube nr 32.



#27 smaller

bigger

STEP 9:

#26 smaller #28

bigger

#21

#

#24

#23

22@ '

ﬁ\m

#20

=

#18

#17




e Vente-unique:

VS-FEB-2025

Imported by - Importé par
VENTE-UNIQUE.COM
9-11 Rue Jacquard 93310 Le Pré-Saint-Gervais
Made in China/ Fabriqué en Chine



